
CLALLAM COUNTY 
 

 
 

 

 

 
 

CLALLAM BAY/SEKIU GENERAL 

SEWER/WASTEWATER FACILITIES PLAN 
 

 

 

 

 
 

 

 

 

 

 

 

 

G&O #18486 

OCTOBER 2018 
 

 

 





i 

TABLE OF CONTENTS 
 

CHAPTER 1 – INTRODUCTION 
SCOPE OF WORK ............................................................................................................... 1-1 

RELATED PLANNING DOCUMENTS .................................................................................... 1-2 

Growth Management Act (GMA) Related Plans, Policies and Development 

Regulations .................................................................................................... 1-2 

Wastewater System Planning ............................................................................... 1-3 
[...]
The Clallam Bay WWTP also began operation in 1977 where it treats the wastewater 

collected from the eastern half of the UGA from the unincorporated community of 

Clallam Bay. 

 

The Sekiu and Clallam Bay WWTPs are similar in design and both use rotating 

biological contactors (RBCs) for biological treatment.  The RBC media was replaced at 

both WWTPs in 1985.  The chlorine disinfection system was replaced with an ultraviolet 

disinfection system at both WWTPs in 2004. 

 

The WWTPs and their process units are described in detail in the following sections. The 

WWTP process flow diagrams are shown in Figure 4-5 and the WWTP site plans are 

shown in Figure 4-6.  The WWTP hydraulic profile is shown in Figure 4-7. 

 

EXISTING DESIGN CRITERIA AND NPDES PERMIT LIMITS 

 

WWTP design loadings and effluent limits, as indicated in the existing NPDES permit for 

each facility, are shown in Table 4-3.  Copies of the NPDES permits are included in 

Appendix B.  The Sekiu WWTP NPDES permit was issued September 4, 2014 and 

expires September 30, 2019.  The Clallam Bay WWTP NPDES draft permit was issued 

December 20, 2017 and has not yet been finalized.  Ecology staff has noted that the 

permit may be issued with an effective date of December 1, 2018 or sooner if possible. 

 

 

  



CLALLAM COUNTY

FIGURE 4-5

PROCESS FLOW DIAGRAM,

SEKIU AND CLALLAM BAY

CONSULTING ENGINEERS

CLALLAM BAY/SEMIU GENERAL SEWER/

WASTEWATER FACILITIES PLAN



SEKIU WWTP SITE PLAN

CLALLAM BAY WWTP SITE PLAN

CLALLAM COUNTY

FIGURE 4-6

EXISTING SITE PLANS

CONSULTING ENGINEERS

CLALLAM BAY/SEMIU GENERAL SEWER/

WASTEWATER FACILITIES PLAN



SEKIU WWTP

Q=611,000 GPD

(PEAK HOUR FLOW)

CLALLAM BAY WWTP

Q=604,000 GPD

(PEAK HOUR FLOW)

CLALLAM COUNTY

FIGURE 4-7

HYDRAULIC PROFILE,

SEKIU AND CLALLAM BAY

CONSULTING ENGINEERS

CLALLAM BAY/SEMIU GENERAL SEWER/

WASTEWATER FACILITIES PLAN

HYDRAULIC PROFILES



Gray & Osborne, Inc., Consulting Engineers 

Clallam County 4-9 

Clallam Bay/Sekiu General Sewer/Wastewater Facilities Plan October 2018 

TABLE 4-3 

 

Existing WWTP Design Criteria and NPDES Permit Limits 

 

Parameter Seiku WWTP 

Clallam Bay 

WWTP(1) 

Design Flow (Maximum Month) 

Influent BOD5 Loading 

Influent TSS Loading 

0.145 mgd 

135 lbs/day 

171 lbs/day 

0.12 mgd 

135 lbs/day 

171 lbs/day 

Effluent Limits: 

BOD5 Concentration (mo. avg.) 

BOD5 Concentration (wk. avg.) 

BOD5 Load (mo. Avg.) 

BOD5 Load (wk. avg.) 

BOD5 Removal 

TSS Concentration (mo. avg.) 

TSS Concentration (weekly avg.) 

TSS Load (mo. Avg.) 

TSS Load (wk. avg.) 

TSS Removal 

Fecal Coliform Count (mo. avg.) 

Fecal Coliform Count (wk. avg.) 

PH 

 

30 mg/L 

45 mg/L 

20 lbs/day 

30 lbs/day 

≥85% of Influent 

30 mg/L 

45 mg/L 

26 lbs/day 

39 lbs/day 

≥85% of Influent 

200/100 mL 

400/100 mL 

6.0 ≤ pH ≤ 9.0 

 

30 mg/L 

45 mg/L 

20 lbs/day 

30 lbs/day 

≥85% of Influent 

30 mg/L 

45 mg/L 

26 lbs/day 

39 lbs/day 

≥85% of Influent 

200/100 mL 

400/100 mL 

6.0 ≤ pH ≤ 9.0 
(1) Limits based on draft permit. 

 

DESCRIPTION OF PROCESS FLOW 

 

A brief description of each unit process is presented in the sections below.  

Corresponding parameters and summary data for each major component of each unit 

process are also presented.  In general, the process is virtually identical for both the Sekiu 

and Clallam Bay WWTPs.  The major differences in each process component between 

the two WWTPs are discussed where applicable. 

 

Headworks 

 

The headworks consists of a manually cleaned bar screen with 1-5/8-inch openings 

followed by two parallel channels with manually cleaned bar screens with 1/2-inch 

openings.  The screens remove rags, and large debris that may damage process units 

downstream if not removed.  The screens are followed by manually cleaned grit removal 

channels equipped with sutro weirs to control the velocity.  Each channel has manual stop 

gates to alternate flow between each fine screen and grit channel.  Samples of the influent 

are collected from the sump immediately downstream of the grit channels and conveyed 

via suction through tubing to a refrigerated automatic sampler. 

 

  



Gray & Osborne, Inc., Consulting Engineers 

4-10 Clallam County 

October 2018 Clallam Bay/Sekiu General Sewer/Wastewater Facilities Plan 

Table 4-4 presents the design criteria for the headworks. 

 

TABLE 4-4 

 

Headworks Design Criteria 

 

Coarse Screen 1 

Quantity 1 

Type Manually Cleaned 

Aperture 1-5/8" 

Coarse Screen 2 

Quantity 2 

Type Manually Cleaned 

Aperture 1/2" 

Influent Sampler 

Manufacturer/Model ISCO 3710 

Quantity 1 

Type Timer-Based  

Grit Channel 

Quantity 2 

Dimensions 18' x 1' x 1' 

 

Primary Clarifiers and Primary Sludge Pumps 

 

Both Sekiu and Clallam Bay WWTPs each have one circular primary clarifier with 

perimeter feed and center withdrawal.  A comminutor was originally installed at the 

headbox of each of the primary clarifiers but they have been removed due to equipment 

failure.  The clarifiers have a 9-foot sidewater depth and 1.5 feet of freeboard with a 

diameter of 22 feet at Seiku and 18 feet at Clallam Bay.     

 

The settled primary scum and sludge is conveyed to a hopper at the center of the clarifier 

by scraper arms suspended from a drive shaft.  The drive, gear box, and spur gear for the 

rake arm assembly are mounted on the bridge.  The sludge flows are pumped via the 

sludge and supernatant pump through glass lined ductile iron pipe to the digesters. The 

progressing cavity pump runs on a timer for a few minutes every hour and is also 

operated in hand to manually lower the sludge blanket once a day during the daily 

clarifier washdown process. 

 

Scum can be skimmed off the surface with surface water sprayers or manual hose spray 

to direct the scum to a slotted pipe mechanism.  By design, the scum flows to the attached 

headbox.  Glass-lined ductile iron pipe conveys the scum by gravity or the sludge and 

supernatant pump to the digesters. 

 

The original equipment manufacturer for the Spiroflow Clarifiers is Lakeside Equipment 

Corporation.  Table 4-5 presents the design criteria for the primary clarifiers. 



Gray & Osborne, Inc., Consulting Engineers 

Clallam County 4-11 

Clallam Bay/Sekiu General Sewer/Wastewater Facilities Plan October 2018 

 

TABLE 4-5 

 

Primary Clarifier Design Criteria 

 

Primary Clarifier 

Quantity 1 

Type Circular, Perimeter Feed-Center Withdrawal 

Diameter Sekiu: 22 feet 

Clallam Bay : 18 feet 

Volume Sekiu: 25,650 gallons 

Clallam Bay: 17,100 gallons 

Side Water Depth 9 feet 

Manufacturer/Model  Lakeside Equipment Corporation/Spiroflow 

Drive 

Manufacturer/Model Reliance/Winsmith 

Gear Reducer Double Reduction 5MCVDO 

Motor 3/4-hp 

Primary Sludge and Scum Pump 

Quantity 1 

Type Progressing Cavity 

Capacity Sekiu: 50 gpm @ 20 psi 

Clallam Bay: 40 gpm @ 20 psi 

Manufacturer/Model Moyno 

 

Rotating Biological Contactors (RBCs)  

 

Aerated primary effluent flows by gravity to two rotating biological contactor (RBC) 

units operating in parallel.  Each shaft supports plastic disk media.  The Sekiu WWTP 

RBC has a total surface area of 165,000 square feet.  The Clallam Bay WWTP RBC has a 

total surface area of 50,000 square feet.  A film of bacteria attaches to the surface of the 

partially submerged disks and provides secondary treatment by breaking down organic 

matter in the sewage.  The mass of the biofilm determines the BOD5 capacity of the plant 

and the mass of the biofilm is dependent on the surface area of the disk media.  

 

The RBC shafts are rotated through the water using a motorized drive and gear reducer.   

 

Each unit is covered by a removable fiberglass enclosure that retains heat and prevents 

algae growth in the tanks. 

 

Table 4-6 presents the design criteria for the rotating biological contractors. 

 

TABLE 4-6 

 

Rotating Biological Contactors Design Criteria 



Gray & Osborne, Inc., Consulting Engineers 

4-12 Clallam County 

October 2018 Clallam Bay/Sekiu General Sewer/Wastewater Facilities Plan 

 

Rotating Biological Contactors 

Facility Sekiu Clallam Bay 

Quantity 2 2 

Media Area 165,000 ft2 50,000 ft2 

Stages 2 2 

Speed   

Drive Motor  3 hp Reliance 3 hp Reliance 

Gear Reducer Dodge No. 188C Dodge No. 188C 

Manufacturer/Model Walker Process 

Control/BioSpiral 

Walker Process 

Control/BioSpiral 

 

Secondary Clarifiers and Secondary Sludge Pumps 

 

Secondary clarification follows the biological treatment in the RBCs.  The single 

secondary clarifier configuration at both WWTPs is identical to the primary clarifier 

configuration with peripheral feed and center withdrawal units.  Both secondary clarifiers 

have a 9-foot sidewater depth and 1.5-feet of freeboard with a diameter of 22 feet at 

Seiku and 18 feet at Clallam Bay. 

 

The settled secondary scum and sludge is conveyed to a hopper at the center of the 

clarifier by scraper arms suspended from a drive.  The drive, gear box, and spur gear for 

the rake arm assembly are mounted on the bridge.  The sludge is pumped via the sludge 

and supernatant pump through cement mortar lined ductile iron pipe to the digesters.  The 

pump runs on a timer for a few minutes every hour and is also operated in hand to 

manually lower the sludge blanket once a day during the daily clarifier wash down 

process.  The secondary sludge can also be pumped to the primary clarifier by operating 

valves in the Equipment Building. 

 

Scum can be skimmed off the surface with surface water sprayers or manual hose spray 

to direct the scum to a slotted pipe mechanism.  By design, the scum flows to the attached 

headbox.  Glass lined ductile iron pipe conveys the scum by gravity or the sludge and 

supernatant pipe to the digesters. 

 

The original equipment manufacturer for the Spiroflow Clarifiers is Lakeside Equipment 

Corporation.  Table 4-7 presents the design criteria for the secondary clarifier and 

secondary sludge pump. 

 



Gray & Osborne, Inc., Consulting Engineers 

Clallam County 4-13 

Clallam Bay/Sekiu General Sewer/Wastewater Facilities Plan October 2018 

TABLE 4-7 

 

Secondary Clarifier and Sludge Pump Design Criteria 

 

Secondary Clarifiers 

Quantity 1 

Type Circular, Perimeter Feed-Center Withdrawal 

Diameter Sekiu: 22 feet 

Clallam Bay: 18 feet 

Volume Sekiu: 25,650 gallons 

Clallam Bay: 17,100 gallons 

Side Water Depth 9 feet 

Manufacturer/Model  Lakeside Equipment Corporation/Spiroflow 

Clarifier Drives 

Manufacturer/Model Reliance/Winsmith 

Gear Reducer Double Reduction 5MCVDO 

Motor 3/4-hp 

Secondary Sludge Pumps 

Quantity 1 

Type Vertical, centrifugal, wet pit 

Capacity Sekiu: 45 gpm @ 7 feet TDH 

Clallam Bay: 30 gpm @ 8 feet TDH 

 

UV Disinfection Systems 

 

Effluent from the secondary clarifiers flows by gravity to the UV disinfection system. 

The UV disinfection system at each plant is a Trojan UV3000 PTP.  The UV disinfection 

system has low pressure, low intensity high intensity ultraviolet lamps positioned within 

the flow of wastewater in parallel stainless-steel channels, each equipped with upstream 

and downstream isolation valves.  Normally, one channel and reactor tank is operated at a 

time.  The water flows through the tank and is exposed to the lamps which apply the 

required UV dose to deactivate the bacteria.  A weir at the outlet of the channel maintains 

the water level so that all of the lamps are continuously submerged.  The disinfected 

effluent flows by gravity to the outlet structure.  An ultrasonic level transducer senses the 

water level at a V-notch weir in the outlet structure to measure the effluent flow rate.  The 

effluent then flows by gravity to the outfall. 

 

Table 4-8 presents the design criteria for the UV disinfection system and the effluent flow 

meter and sampler. 

 



Gray & Osborne, Inc., Consulting Engineers 

4-14 Clallam County 

October 2018 Clallam Bay/Sekiu General Sewer/Wastewater Facilities Plan 

TABLE 4-8 

 

Disinfection Systems, Effluent Flow Meter, and Effluent Sampler Design Criteria 

 

UV Disinfection 

Manufacturer/Model Trojan Technologies, Inc./UV 3000 PTP    

Number of Channels 2 

Number of Lamps Two Modules with 3 Banks of 2 lamps each, 

6 lamps each module, 12 lamps total 

Capacity Not Available 

Design UVT Not Available 

Design Dose Not Available 

UV bulb lifetime 8,760 hours of runtime 

Effluent Flow Meter 

Manufacturer/Model Siemens HydroRanger 200 

Quantity 1 

Type Ultrasonic 

Effluent Sampler 

Manufacturer/Model ISCO/3710 

Quantity 1 

Type Automatic Refrigerated 

 

Outfall 

 

Both Seiku and Clallam Bay WWTPs are equipped with gravity outfalls.  The outfalls 

convey the disinfected, metered and sampled effluent to Clallam Bay in the Strait of Juan 

de Fuca.  The Sekiu WWTP outfall discharge is located near Sekiu Point and the Clallam 

Bay WWTP outfall discharge is located near Slip Point. 

 

The Clallam Bay WWTP outfall is 14 inches in diameter and approximately 1,200 feet in 

length.  The outfall is equipped with a 46-foot long diffuser with nine 4-inch ports 5 feet 

apart at the pipe spring line.  The diffuser is located in approximately 26 feet of water 

depth at MLLW. 

 

The Sekiu WWTP outfall is 12 inches in diameter and approximately 520 feet in length.  

The end of the outfall is in a “T” style diffuser that is approximately 3-feet wide and has a 

12-inch port at each end of the “T.”  The outfall is located in approximately 16 feet of 

water depth at MLLW. 

 



Gray & Osborne, Inc., Consulting Engineers 

Clallam County 4-15 

Clallam Bay/Sekiu General Sewer/Wastewater Facilities Plan October 2018 

Table 4-9 presents the design criteria for the outfall. 

 

TABLE 4-9 

 

Outfall Design Criteria 

 

Outfall 

Pipe Length 
Sekiu: 520 ft 

Clallam Bay: 1,200 ft 

Pipe Diameter 
Sekiu: 12 inches 

Clallam Bay: 14 inches 

 

Aerobic Digesters 

 

Primary and secondary sludge and scum are pumped to two aerobic digesters at each 

plant. The digesters at Clallam Bay have a total volume of 20,400 gallons total and the 

digesters at Sekiu have a total volume of 33,000 gallons total.  Coarse bubble diffusers 

provide aeration to the digesters.  Air is supplied by two blowers at each WWTP. 

 

The digesters are decanted manually by operators using a trash pump.  Supernatant is 

pumped to the primary clarifier.  The operators manually add polymer to the digesters to 

enhance solids settling prior to decanting.  

 

The operators report that at the Clallam Bay WWTP, digested sludge is hauled offsite 

twice per month during the summer months and once per month during the rest of the 

year.  At the Sekiu WWTP, digested sludge is hauled offsite approximately every 

2 months.  Sludge is pumped to a 6,000-gallon capacity truck, which hauls the biosolids 

to Port Angeles for further processing. 

 

Table 4-10 presents the design criteria for the aerobic digesters. 

 



Gray & Osborne, Inc., Consulting Engineers 

4-16 Clallam County 

October 2018 Clallam Bay/Sekiu General Sewer/Wastewater Facilities Plan 

TABLE 4-10 

 

Aerobic Digester Design Criteria 

 

Aerobic Digester 

Quantity 2 each WWTP 

Basin Dimensions 31' x 31' x 11' 

Basin Volume Sekiu:  33,000 gallons  

Clallam Bay: 20,400 gallons  

Aeration Blowers  

Manufacturer/Model Roots/56 URAI 

Quantity 2 

Capacity Sekiu: 140 scfm 

Clallam Bay: 275 scfm 

Motor Power 5 hp 

 

Non-Potable Washwater System 

 

Disinfected plant effluent is pumped by two inline centrifugal non-potable water pumps 

to the non-potable pressurized water tank at each WWTP.  The intake line to the pumps is 

equipped with a 2-inch single cylinder screen Hellan Type S strainer with a hand 

operated sediment scraper bar.  The sediment collected in the bowl can be flushed out the 

drain line to the downstream side of the weir. 

 

The pressurized tank is supplied with compressed air from the plant air compressor.  The 